SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 1.4MHz
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Highest Channel / 16QAM
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | PoweraAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 767.33508 MHz -£9.00 dBm ~46,00 0B 30,000 MHz 815.000 MHz | 100.000 kHz B0S. 78086 MHz -56.95 dém 45,95 dB
§60.000 M 1,000 GHz 100,000 kHz 802,65734 MHz | -57.89 dBm | ~44.00 4B B60.000 M 00843357 MHz -57.96 dBm | -44.86 dB
1.000 G 3,000 GHz | 1.000 MHz 1.69508 GHz -46.27 dbm -33.27 dB 1.000 G 1.69608 GHz -48.78 dBm -33.78 d&
3.000 GHz 7.000 GHz | 1.000 MHz -43.21 dBm -30.21 4B 3.000 GHz 00 GHz | 5.78728 G -43.15 dBm 30,25 dB
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30,000 MHz 815.000 MHz | 100.000 kHz 813,62694 MHz -58.85 dBm 45,85 4B 30,000 MHz B15.000 MH 100.000 kHz B14.41154 MHz -58,96 dem 45,96 dB
1.000 GHz 100.000 kHz -57,88 dBm | ~44.06 4B B60.000 M 088.60140 MHz | -57.99 dBm -44.09 dB
.000 GHz | -46.79 dbm -33.79 dB 1.000 GHz 1.64859 GHz -47.51 dBm -34.51dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 3MHz
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n \
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 _SPURIOUS LINE
-10 ddHf =i 10 ddft— 4
- 20 dBr
-30 dpr
—H dBrm
i n P e Rty MU -Mﬁ-—-mw
i RSV, 50, dB 1 e N
- T
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| __Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit | ||_Rangetow | Rengeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 808.91929 MHz -£9.00 dBm ~46,00 0B 30,000 MHz 815.000 MHz | 100.000 kHz 749.68141 MHz -56.92 dém 45,92 dB
§60.000 M 1,000 GHz 100,000 kHz 0B9. 16084 MHz | -57.98 dBm | ~44.88 0B B60.000 M 1,000 1 cHz | 072.09790 MHz -57.70 dBm | -44.70 dB
1.000 G 3,000 GHz | 1.000 MHz 1.67108 GHz -46.28 dBm -33.26 dB 1.000 G 3.000 GHz | 1.67058 GHz -46.74 dBm -33.74 dB
3.000 GHz 7.000 GHz | 1.000 MHz -43.05 dBm -30.05 4B 3.000 GHz 7,000 GHz | 5.79878 G -42.93 dBm -29.93 d8
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30,000 MHz 815.000 MHz | 100.000 kHz 727.32009 MHz -58.93 dBm -45,93 0B 30,000 MHz B15.000 MH. 100.000 kHz B12.45002 MHz -59.15 dBm 25,15 dB
560.000 100.000 kHz 055.24476 MHz | -57.98 dBm | 44,98 4B §60.000 | 081.32867 M -57.76 dBm |
1.000 Gl 3 1.000 MHz 1.69308 GHz 2 dBim -33.72 dB 1.000 G 693 -47.26 dBm
3,000 GHz 7.00 | 1.000 MHz 680827 G -43.21 dBm -30.21 4B 3.000 GHz 0 £.77528 GHz -43.12 dBm -30.12 dB
7.000 GHz 2.000 GHz 1.000 MHz 7.55111 GHz -43.06 dBm ~30.06 dB 7.000 GHz 1.000 MHz 7.55161 GHz -43.08 dém -30.08 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 5MHz
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30,000 MHz 815.000 MHz | 100.000 kHz 614.91154 MHz -58.86 dBm -45,86 0B 30,000 MHz 815.000 MHz | 100.000 kHz 812.05772 MHz -56.93 dém 45,93 dB
§60.000 M 1,000 GHz 100,000 kHz 019.23077 MHz | -57.95 dBm | ~44,95 B B60.000 M 1,000 1 cHz | 0B4.68531 MHz -58.01 dBm | -45.01 d&
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30,000 MHz 815.000 MHz | 100.000 kHz 780,67341 MHz 46,04 4B 30,000 MHz B15.000 MH 100.000 kHz 722,61244 MHz -58.85 dBm 45,85 dB
560.000 100.000 kHz 085, 38462 MHz | 1 ~45.00 4B §60.000 | 003.28871 MHz | -57.90 dBm | -44.90 dB
1.000 Gl 3 1.000 MHz 1.66908 GHz -33.58 dB 1.000 Gl 1.66908 GHz -46.82 dBm -33.82 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30,000 MHz 815.000 MHz | 100.000 kHz 802.64243 MHz -59.11 dem 46,11 0B 30,000 MHz 815.000 MHz | 100.000 kHz 810.48851 MHz -59.05 dém -45,05 dB
§60.000 M 1,000 GHz 100,000 kHz 001.67832 MHz | -57.80 dBm | ~44.60 4B B60.000 M 009,65035 MHz -57.70 dBm | -44.70 d&
1.000 G 3,000 GHz | 1.000 MHz 68908 GHz -46.33 dbm -33.33 dB 1.000 G 1.68908 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz | 1.000 MHz 93826 G -43.14 dBm -30.14 dB 3.000 GHz 00 GHz | 5.79778 G -43.14 dBm -30.14 dB
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30,000 MHz 815.000 MHz | 100.000 kHz B14.41154 MHz -58.77 dBm 45,77 4B 30,000 MHz B15.000 MH 100.000 kHz B14.41154 MHz -58,32 dém 45,32 dB
1.000 GHz 100.000 kHz 084.96503 MHz | -57.96 dBm | 44,86 4B B60.000 M 091.81818 MHz | -57.95 dBm -44.85 dB
.000 GHz | 1.649592 GHz -46,75 diim -33.75 dB 1.000 GHz 1.64959 GHz -47.63 dBim -32.63 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 10MHz
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30,000 MHz 815.000 MHz | 100.000 kHz 80107321 MHz -58.86 dBm -45,86 0B 30,000 MHz 815.000 MHz | 100.000 kHz B11.66542 MHz -56.92 dém 45,92 dB
§60.000 M 1,000 GHz 100,000 kHz 009,51040 MHz | -58.,04 dBm | -45.04 B B60.000 M 1,000 1 cHz | 065, 38462 MHz 1 -44.97 d&
1.000 G 3,000 GHz | 1.000 MHz 1.66458 GHz -46.22 dbm -33.22 dB 1.000 G 3,000 GHz | 1.66458 GHz -34.01 d&
3.000 GHz 7.000 GHz | 1.000 MHz -43.25 dBm -30.25 dB 3.000 GHz 7,000 GHz | 5.79728 G -43.23 dBm -30.23 d8
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30,000 MHz 815.000 MHz | 100.000 kHz 728.10470 MHz 46,00 48 30,000 MHz B15.000 MH 100.000 kHz 767.72739 MHz -59.08 dém 45
560.000 100.000 kHz 053.63536 MHz | 1 ~44.00 4B §60.000 | 005.59441 MHz |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 15MHz
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30,000 MHz 815.000 MHz | 100.000 kHz 814.41154 MHz -58.45 dBm 45,45 0B 30,000 MHz 815.000 MHz | 100.000 kHz 814.01924 MHz -56.33 dém 45,33 dB
§60.000 M 1,000 GHz 100,000 kHz 061.18881 MHz | -57.73 dBm | ~44,73 0B B60.000 M 1,000 1 cHz | 074.61538 MHz -58.07 dBm | -45.07 d&
1.000 G 3,000 GHz | 1.000 MHz 1.65009 GHz -46.76 dBm -33.76 dB 1.000 G 3,000 GHz | 2.98575 GHz -47.51 dBm -34.51 dB
3.000 GHz 7.000 GHz | 1.000 MHz 5.79378 G -43.14 dBm -30.14 dB 3.000 GHz 7,000 GHz | 5.79278 G -43.21 dBm -30.21 d8
7.000 GHz 2.000 GHz 1.000 MHz z -43.06 dBm -30.06 dB 7.000 GHz 2.000 GHz 7.83504 GHz -43,10 dBm -30.10 dB
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30,000 MHz 815.000 MHz | 100.000 kHz B14.41154 MHz 45,77 4B 30,000 MHz B15.000 MH 100.000 kHz 730,85082 MHz -58.71 dBm 45,71 dB
560.000 097.27273 MHz | 1 ~44.83 B §60.000 | 079.23007 MHz | .00 dBm | -45.00 dB
1.000 Gl 3 1.68008 GHz -33.72 dB 1.000 Gl 1.66008 GHz -47.05 dBim -35.05dB
3,000 GHz 7.00 | 1.000 MHz -43.23 dBm -30.23 4B 3.000 GHz 0 £.79878 GHz -43.15 dBm -30.15 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 15MHz
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz B10.88081 MHz 30,000 MHz 815.000 MHz | 100.000 kHz 814.01924 MHz -56.89 dém -45,85 dB
560.000 MHz | 1,000 GHz 100,000 kHz 008,29371 MHz | B60.000 MHz | 1,000 GHz 100000 kHz | 0B3.B4615 MHz | -57.92 dBm | -44,92 dB
1.000 GHz 00 GHz | 1.000 MHz 1.67008 GHz 1.000 GHz 00 GHz | 1.000 MHz 1.67008 GHz -47.36 dBm
3.000 GHz 100 GHz | 1.000 MHz 6.90126 GHz | -43.08 dBm -30.08 4B 3.000 GHz 00 GHz | 1.000 MHz | 5.79878 GHz -43.28 dBm
7.000 GHz 2,000 GHz 1.000 MHz 7.54561 GHz -43,12 dBm -30,12 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54061 GHz -42.94 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
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30,000 MHz 815.000 MHz | 100.000 kHz B10.88081 MHz -58.76 dBm ~45,76 0B 30,000 MHz 815.000 MHz | 100.000 kHz 798.32709 MHz g 45,04 dB
560.000 MHz | 1,000 GHz 100,000 kHz 060.48951 MHz | -57.86 dBm | B60.000 MHz | 1,000 GHz 100000 kHz | -44.90 d&
000 GHz | 1.000 MHz -47.58 dim 1.000 GHz 3,000 GHz 1.000 MHz -34.62 dB
000 GHz | 1.000 MHz -43.25 dBm 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79828 GHz -43.10 dBm 30,20 d8
2,000 GHz 1.000 MHz -43,05 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.54861 GHz -+3,04 dBm -30.04 dB
T
| L J1 | ) .

Date. 8APR 2018 (92742

Date. 8 APR 2019 09125 48

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 1007100

offset 10.80 d& Mode Auto Sweep

@1 AvgPwr
Limit (heck PAR
g HPURIOUS LINE_ABS PABS
10 ddF— -
30 dir
-0 dgrr
R Il P
W ¥ B s ddiii
iine
70 dB
-80 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rengetow | RangelUp | RBW | Frequency | Powerabs | ALimit |
815.000 MHz | 100.000 kHz 703.78186 MHz -58.90 dBm
100.000 kHz | 971.53845 MHz | =5 !
1.000 MHz 1.69600 GHz -47,90 dbm
DO GH: | 1.000 MHz 6:81077 GHz -43.22 dBm -30.22 48
2.000 GHz 1.000 MHz 7.55461 GHz -43.06 dBm ~30.06 dB
|

Date. 8. APR 2018 093316

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

1
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
(5] BPURIOUS INE_ABS 58 2 _BPURIOUS INE_ABS
-10 deffE—F 4 10 ddfF—
OUS_ L BS_
-30 dér -30 derm
<+ derr 40 dlBm
. oy A i IRy LSRR P o Y i it P
-50 dg S -50 dBm =
i SR
70 B 70 B
-a1 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 614.91154 MHz -58.89 dém ~45,85 0B 30,000 MHz 815.000 MHz | 100.000 kHz 814.80385 MHz
560.000 MHz | 1,000 GHz 100,000 kHz 059.39161 MHz | -57.02 dBm | B60.000 MHz | 1,000 GHz 100000 kHz | 083.85112 MHz | i
000 GHz | 1.000 MHz 2.88878 GHz -47.56 dim 1.000 GHz 3,000 GHz 1.000 MHz 2.69075 GHz -34.82 dB
000 GHz | 1.000 MHz 6.78478 GHz | -43.27 dBm 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79728 GHz ] -29.93 d8
2,000 GHz 1.000 MHz 7.54611 GHz -43,05 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.54811 GHz -43,10 dBm -30.10 dB
T
| L J1 | ) .

Date. 8.APR 2018 (9.40°20

Date. 8 APR 2018 0904126

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 1007100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit (heck PAR
g HPURIOUS LINE_ABS PA
10 ddF— -
30 dir
-0 dgrr
d i . - e s~ A e
70 dB
-80 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rengetow | RangelUp | RBW | Frequency | Powerabs | ALimit |
815.000 MHz | 100.000 kHz B13.23453 MHz 08 dém ~46,08 0B
100.000 kHz | 987.20280 MHz | =5 LA
1.000 MHz 2:B6278 GHz -47.62 dbm
DO GH: | 1.000 MHz 6.78978 GHz -43.11 dBm -30.11 48
2.000 GHz 1.000 MHz 7.54961 GHz -43.10 dBm -30.10 dB
|
Date 8 APR 2018 (444 26

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Ban

d 26 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

1
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv 3 Limit llnnrv
(= BPURIOUS INE_ABS ;] 2 _SPURIOUS INE_ABS
-10 deffE—F 4 10 ddfF—
OUS_ L BS_
-30 derm
40 dlBm
L -~ e, v, i tnahay SN _ A R B s
. -50 dBm - —
- it
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs |
30,000 MHz 815.000 MHz | 100.000 kHz 814.80385 MHz -58.91 dém 30,000 MHz 815.000 MHz | 100.000 kHz 808.91925 MHz -58.94 dém
560.000 MHz | 1,000 GHz 100,000 kHz L -58,07 dBm | B60.000 MHz | 1,000 GHz 100000 kHz | 0B5. 24476 MHz | -57.96 dBm |
000 GHz | 1.000 MHz 2.84726 GH: -47.82 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -47.49 dBm
000 GHz | 1.000 MHz 5.78528 GHz | -42.89 dBm -29.89 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.78928 GHz -43.40 dBm 30,40 dB
2,000 GHz 1.000 MHz 7.54211 GHz -43,10 dBm -30,10 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.53812 GHz -43,08 dBm -30.08 dB
[| . il

Date. 8APR 2018 (9.47 25

Date. 8 APR 2019 0948 30

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 1007100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit (heck PAR
g HPURIOUS LINE_ABS PABS
10 ddF— -
30 dir
-0 dgrr
4 o b ™ Ry i
el
70 dB
-80 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rengetow | RangelUp | RBW | Frequency | Powerabs | ALimit |
815.000 MHz | 100.000 kHz 793.22714 MHz 12 dBm ~46.12 0B
100.000 kz | 00335564 MHz | -57.90 dBm ~44,00 dB
1.000 MHz 2.99525 GHz -47.84 dim 4.84 dB
DO GH: | 1.000 MHz 6.78428 GHz -43.17 dBm -30.17 48
2.000 GHz 1.000 MHz 7.54961 GHz -43.00 dém ~30.00 dB
|

Date. 8. APR 2018 095128

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 26 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Erer

Ref Level 0,00 dBm

Offsat 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
(5] BPURIOUS INE_ABS 58 2 _BPURIOUS INE_ABS
-10 deffE—F 4 10 ddfF—
OUS_ L 13
-30 dér -30 derm
<+ derr 40 dlBm
i —— T A s [ty ¥ P AT AR, i ek
-50 dg -50 dBm
70 B 70 B
-a1 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 613.62694 MHz -58.98 dém ~45.98 0B 30,000 MHz 815.000 MHz | 100.000 kHz 61491154 MHz -59.10 dém 45,10 dB
560.000 MHz | 1,000 GHz 100,000 kHz 008,71320 MHz | -58,04 dBm | B60.000 MHz | 1,000 GHz 100000 kHz | 008.B5315 MHz | -57.96 dBm | -44.96 dB
000 GHz | 1.000 MHz 2.89575 GHz -47.76 dbm 1.000 GHz 3,000 GHz 1.000 MHz 2.69475 GHz -47.59 dbm -34.52 di
000 GHz | 1.000 MHz 5.78828 GHz | -43.22 dBm 3.000 GHz 7,000 GHz | 1.000 MHz | 6.77828 GHz -43.04 dBm 30,04 dB
2,000 GHz 1.000 MHz 7.54961 GHz : 7.000 GHz 2,000 GHz 1.000 MHz 7.54611 GHz -43,02 dBm -30.02 dB
T
L J1 | ) .

Date. 8 APR 2018 0954.26

Date. 8 APR 2019 09/56°32

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 1007100

offset 10.80 d& Mode Auto Sweep

@1 AvgPwr
Limit (heck PARS
@ HPURIOUS LINE ABS PABS
10 ddfE— 4
A0 dBr
40 dBrr
oy N by T —————
50 dB - el - soach
70 dB
-80 dB
00 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rengetow | RangelUp | RBW | Frequency | | |
815.000 MHz | 100.000 kHz 81009620 MHz
100.000 kHz | 971.11688 MHz | B |
1.000 MHz 2.98575 GHz -47.59 dbim
DO GH: | 1.000 MHz 6.79928 GHz -43.06 dBm -30.06 48
9.000 GHz 1.000 MHz 7.54861 GHz -43.20 dBm -30.20 dB
|

Date. 8.APR 2018 (95830

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 26 / 15MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

1
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv 3 Limit llnnrv
2 _SPURIOUS INE_ABS ;] 2 _BPURIOUS INE_ABS
-10 deffE—F 4 10 ddfF—
OUS_ L BS_
-30 dérm -30 dBm
<+ derr 40 dlBm
R P e i MR esttate — A i et
-50 dg -~ 50 dBm
e il
70 B 70 B
-a1 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 815.000 MHz | 100.000 kHz 614.01924 MHz -58.83 dBm -45,83 0B 30,000 MHz 815.000 MHz | 100.000 kHz 81 33 MHz -56.96 dem 45,96 dB
560.000 MHz | 1,000 GHz 100,000 kHz g -57.95 dBm | B60.000 MHz | 1,000 GHz 100000 kHz | 073.49650 MHz | CH -44.92 dB
000 GHz | 1.000 MHz 2.85278 GH: -47.51 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2:86728 GHz -32.79 dB
000 GHz | 1.000 MHz 5.78578 GHz | -42.85 dBm 3.000 GHz 7,000 GHz | 1.000 MHz | 5.91326 GHz -43.34 dBm 30,34 dB
2,000 GHz 1.000 MHz 7.54611 GHz -42.98 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.53312 GHz -43,11 dBm -30.11 dB
T
L J1 | ) .

Date 8APR 2018 11.04 34 Date. 8 APR 2018 11.05°39

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 1007100

offset 10.80 d& Mode Auto Sweep

@1 AvgPwr
Limit (heck PARS
g HPURIOUS LINE_ABS PABS
10 ddF— -
30 dir
-0 dgrr
. oy s R ity S
el —
70 dB
-80 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rengetow | RangelUp | RBW | Frequency | | |
815.000 MHz | 100.000 kHz 787.73488 MHz
100.000 kHz | 996.85315 MHz | !
1.000 MHz 1.67008@ GHz -47.51 dbim
DO GH: | 1.000 MHz 6.77428 GHz -43.22 dBm -30.22 48
9.000 GHz 1.000 MHz 7.54511 GHz -43.08 dBm -30.08 dB
|

Date. 8.APR 2018 100529

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0134
40 Normal Voltage 0.0106
30 Normal Voltage 0.0112
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0032
-10 Normal Voltage 0.0108 PASS
-20 Normal Voltage 0.0116
-30 Normal Voltage 0.0134
20 Maximum Voltage 0.0105
20 Normal Voltage 0.0000
20 Battery End Point 0.0100
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 30

Peak-to-Average Ratio

Mode

LTE Band 30/ 10MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

1RB

Full RB

1RB

Full RB

Result

Lowest CH

Middle CH

3.62

5.04

4.29

5.88

PASS

Highest CH

Mode

LTE Band 30/ 10MHz

Mod.

64QAM

Limit: 13dB

RB Size

1RB

Full RB

Result

Lowest CH

Middle CH

5.19

6.55

PASS

Highest CH

LTE Band 30/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

-“ﬂ.l

[e=]
¥ | ¥ |
Ref Lovel 50.00 dim  Offset 11.90 di Raf Lovel 50.00 dim Offset 11.90 dib

e atz a0ds  aqy s ROW 10 M e atz s aqr s e HBW 10 M
& 15 @153 View
[ [
aa 001
;
i
1
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E- E-0! ‘{
CF 2.31 GHz Mean Pwr + 20.00 di CF 2.31 GHz Mean Pwr + 20.00 dB
Camp y G Distri Function Samplas: 130000 camp y G Distri Function Samples: 130000
Msan | peak | crest | 1o%a | 1% | pase | o.o1se | Msan__ | peak | crest | 10%e | 1% | pase | ooise |
Trace 1 [ 20.77 dbm 24 92 dBm da 61 di 154 dB 62 dB 2.68 08 Trace 1 [ 21.38 dbm 26,97 dim $.55 d8 2.49 dB 4.35 d8 £.04 dB $.45 8
[ i W e
Daie: 8APR.2019 213538 Daie: 8APR.2019 213583
TEL : 886-3-327-3456 Page Number 1 A30-1 of 25

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 30/ 10MHz / 16QAM

Middle Channel / 1RB Middle Channel / Full RB
Ref Lovel 50.00 dim  Offset 11.90 di : Ref Lovel 50.00 dim  Offset 11.90 di :
A 308 AQT 2 ms @ RBW 10 MHz o att 308 AQT Z s e RBW 10 Mz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

EIRP Power Density

Mode LTE Band 30 : Conducted Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 23.34 | 22.58 - - - - - -
Middle CH - - - - 23.39 | 22.72 | 22.99 | 22.44 - - - -
Highest CH - - - - 23.28 | 22.63 - - - - - -
Mode LTE Band 30 : Conducted Power Density (dBm/5MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 21.68 - - - - - - -
Middle CH - - - - 21.86 - 21.19 - - - - -
Highest CH - - - - 21.79 - - - - - - -
Mode LTE Band 30 : EIRP Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 26.14 | 25.38 - - - - - -
Middle CH - - - - 26.19 | 25,52 | 25.79 | 25.24 - - - -
Highest CH - - - - 26.08 | 25.43 - - - - - -
Mode LTE Band 30 : EIRP Power Density (dBm/5MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 24.48 - - - - - - -
Middle CH - - - - 24.66 - 23.99 - - - - -
Highest CH - - - - 24.59 - - - - - - -
Antenna Gain 1.5 dBi
Limit 250mW / 5SMHz = 24dBm / 5MHz
Result Pass
TEL : 886-3-327-3456 Page Number : A30-3 of 25
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 30/ 5MHz

Lowest Channel / 5MHz / 1IRB0O / QPSK Lowest Channel / 5MHz / 1RBO / 16QAM
= =
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 30/ 5MHz

Lowest Channel / 5MHz / 1RB0O / 64QAM

Middle Channel / 5MHz / 1RB0 / 64QAM
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wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 30/ 10MHz

Lowest Channel / 10MHz / 1RBO / QPSK

Lowest Channel / 10MHz / 1RBO / 16QAM
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Date: 12APR XHS 16:36 11

Span 30,0 MHz

—
CUHRURENED e

Lowest Channel / 10MHz / 1RB0O / 64QAM

—_—
CUHDURENED W

Dafe: T2APR NS 183629

netrum C==
Ref Lovel 000 dom  Offsat 1190 db = RBW & M

e At e SWT Lms @ VBW 20MHz  Mode Auto Swesp

SiL Count 1007100

(@17 AvgPwr

maf1]
1 )

204 ] B S

10 divm

o

-10 i

20 gfbm A

A0 d

N,
40 dp: A
ST ——

S0 dam

60 ¢
(CF 2,31 GHZ 1001 pts Span 30,0 MHz_

i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.89 4.86 - - - -
Middle CH - - - - 4.92 4.89 9.75 9.77 - -
Highest CH - - - - 4.85 4.91 - - - -
Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.80 - - - - -
Middle CH - - - - 4.92 - 9.65 - - -
Highest CH - - - - 4.97 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A30-7 of 25




wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 30

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: BAPRZ019 211141

[F] Spectrun (=
Ref Lovel 50.00 dim  Offset 11.90 dB « REW 100 Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 100 kHz
e At dE SWT 19 s @ VBW 300 & Mode Auto FFT o Att ELT 12 4= = VBW 3004z Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[ZETR] [CETRY]
20 ditm o 20
10 et pt Lol 10 S Sackn Y N
] Q factor ] Q loctor |
0 difm— 0 dim— I 1
] ] \
10 o =10 din - i
/ / \
200 d J 20 dém ; !
{ A% Y / \
A / Lo AN SEy)
,;n: S0} 8m—oi e
40 40 d
50 dm— -50 dém—
60 60
CF 2.3075 GHz 1001 pts Span 10.0 MHz CF 2.30° 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-valiue 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | Y-value | _Function__| Function Result
(- 1 2308133 15,7 dBm ndB. down z | [ 14,45 dBm ndB. down 4865 MHZ ||
T 1 2.305052 CH2 -10.25 dBm nds | 1 L -11.37 dém nds 26,00 d8 ||
T2 1 2.309938 G 77 dBm  facior | T2 1 -11.35 dam  facior 4745 ||
i Y g Y

Dafs BAPR 2018 2111:53

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Dats: BAPR.2019 211556

| v =)
v L
Ref Lovel 50.00 dim  Offset 11.90 dB = REW 10 Raf Laval 50.00 dbm  Offset 11,50 dit « RAW 100
e At dE SWT 19 us = VBW 300 Mode Auto FFT o Att ELT 19 us = VAW 300 Mode Aute FFT
SGL Count 100/100 SGL Count 1007100
(@171 Wiax @151 Max
[ZETR] RECLT [CETR]
231069900 GHz
20 diry - 20
i ndn
1 - —- Wit =R 1 [ Fier o
] q factor ] 0 factar \
\
e : 0.<fim— : 4
rf / \
10 7 10 i F
204 L <20 dem L .
Al i vl P Il
dfnftr s -
40 40 d
50 dm— -50 dém—
60 60
CF 2.91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 2 15.13 dBm ndB. down 4,925 MHz [ 1 ndB. down 4
T S 5 dBm nds 1 L nds
T2 1 11,03 dam  facior T2 1 1  facior
i Y g Y

Dals BAPR. 2018 2116:08

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

= R (7]
Ref Lovel 30.00 dBm Offsel 1190 06 = RBW 100 RefLavel 50 00 ghm  Offset 11,90 b e ROW 100 bz
fo ALL AWe  SWT 1% ys & VAW 3004 Mode Auto FFT o ALL A SWT 19 g= & VBW 300 kH: Mode Auto FFT
S5l count 100/10d S6L Count 1007100
[ ED 5.6 dnm| [ ED
S N 00 GHz|
boskoni ylE 2600 d8 e T | .00 diy
10 7""77‘”".‘5"-'\ A -'\I g 10000 Mt 10 4 i et Pach LR anng ‘\.ﬂ Z]
) lactor V7064 ] V70,2
0 dsm— 0 dBm— /'I
10 L 10 df 2
E E m ¥
f
- <20 dem -
. e =
AT E - N W e e
= A0 e
40 d 40
<50 dim— <50 diymn—
-0 -0
CF 2.0125 GHz 1001 pts Span 10,0 MHz CF 2.9125 GHz 1001 pts Span 10,0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 23 15,54 dBm e down 4 - 1 14,01 dem e down £} 2 ||
T1 i 163 dBm nda 1 1 nda |
T2 1 f 0 factor T2 1 1 0 factor |
- Y ™ Y

Date 8 APRI018 211648

Cate 8APR2016 211701

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 30

=] =)
Ref Lovel 50.00 dim  Offset 11.90 di & RAW 300 kHr Raf Laval 50.00 dbm  Offset 11,50 dib = RAW 300 kHz
e att A HE SWT  12.6us @ VBW 1Mz Mode Auto FRT o Att e SWT 126 us e VAW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@171 Max [@:1 Wizn
M1 MI[1] 1
b — 26.00 Epanty ) ] 26.00 d)
1 \ 0Rg e 10 P it i o P S:7IDa000 i
/ \ i J | ‘
0 dsm = —= 0 dbm -4
i T b
y ] !
-10 da 4 -10 dier : ¥
/ |
f / \
20 d 20 dém !
0 ¢ T 20 dir ——— —
50 dim—— Sl
40 40 d
50 dim— 50 dfsm —
-60 dBm 60
CF 2.91 GHz 1001 pts Span 20.0 MHz CF 2.91 GHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | | _Function__| Function Result | Type | Rof | Tre | | _Function__| Function Result |
M1 1 o dowrn ML 1 ndB. down 577 MHZ
T 1 nds 1 L nds
T2 1  facior T2 1  facior
i T
Cafe BAPR.Z019 212104 Defe SAPRI0IG 2121116

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 30

Lowest Channel / 5MHz / 64QAM

=]
1
0.00 dBm  Offset 11,90 0b = RAW 100 khz
e A dE SWT 1245 @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100
[CETR] 13.99 At
S 2 A0W7 1900 Giz
bk 2608 dn)|
10 3 A i:ﬂﬁ.lluﬁlnul‘\‘ﬂ‘i:-
! | B0,
0 dim— ! |
/ \
| i
-1 3
204 4 it
A | [ L] =
e =
-0 d
50 dbm—
60 dBm
CF 2.3075 GHz 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | 1 Y-value | _Function__| Function Resull |
M1 1 o dowrn 4.805 MHz |
T 1 nds 26.00 d8
T2 1  facior 480.5

Dais: BAPR.2019 212643

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

=] =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 di = RAW 100 kHr Offset 11.90 dé = RBAW 300 kHr
e At dE SWT 1945 @ VBW 3004Hz  Mode Autg FFT SWT  12.6us = VBW 1Mz Mode Auto FRT
SGL Count 100/100 SGL Count 1007100
i Max T
[CETR] [CETR]
20 dim 28 dam
g Py ¥
i - oK R nin, i R N ot -
7 ' tackor \ i \
0 gim— 4 4 0. dém— !
” / \ - ol
& i X - {i
20 df F - =20 dém
/ P v 2 ——rn
o - “ Al o
40 40 d
50 dbm— -50 diim—
-60 dBm 60
CF 2.91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result |
M1 1 m o dowrn MHz | [ 1 1139 GHz 14.97 dBm ndB. down (X3
T 1 nds fli] | L nds
T2 1  facior T2 1  facior
-

Date: BAPR.2019 212856

Highest Channel / 5MHz / 64QAM

Dals BAPR 2018 21:31:28

Ref Lovel 50.00 dim  Offset 11.90 di = RAW 100 kHr

le ALt e SWT 12 s & VAW 300kHz  Mode Autg FFT
SGL Court 1007100

Pl Max

[CETEY)

2000 di)
1975000000 M2
5.1

bad A VS EE TP

50 dfim—

60 B

CF 2.9125 GHz 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull |

M1 1 12.45 dBm ndB. down

ndg

3 factor

Dats: BAPR.2019 212920

TEL : 886-3-327-3456 Page Number 1 A30-10 of 25
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

Occupied Bandwidth

Mode LTE Band 30 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 - - - -
Middle CH - - - - 4.48 4.48 9.03 8.99 - -
Highest CH - - - - 451 4.50 - - - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - -
Middle CH - - - - 4.48 - 8.99 - - -
Highest CH - - - - 4.49 - - - - -
TEL : 886-3-327-3456 Page Number : A30-11 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 30

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

=] v =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 di = RAW 100 kHr Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 100 kHz
e At dE SWT 19 s @ VBW 300 & Mode Auto FFT ke Att M HE  SWT 12 4= = VBW 3004z Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[CETR] [CETR] 19.7
., 2 A0610100 GHz|
o ® i e B +.ABE514486 Mz
10 \ 18 ITK T Loy
0 gEm— 1 A 0 dm— |
\ /
/ /
-1 -10 5
1 [ \
20 d / <20 dém !
/ \ \
30 de =i a0 -
=YY N IR R Y Ve
=3 o 40
50 dm— -50 dém—
-60 dBm 60
CF 2.3075 GHz 1001 pts Span 10.0 MHz CF 2.30° 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-valiue Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
(- 1 2308749 15.50 dBm | -
T 1 2622 1 Oce 8w 1 L Oce 8w
T2 1 T2 1
i

Dafe BAPR2018 211116

Dais BAPR 2018 2111:28

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 50.00 déim  Offset 11.90 db & RBW 100 k Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 100 kHz
e At dE SWT 19 us = VBW 300 Mode Auto FFT e Att M GE SWT 1245 @ VAW 300 4H:  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@20 Max @ 1Pk Max
[CETR] [CETR]
— . 2.3
bk i ¥ T e 4470 MH2 = * 4476 MH2
10 Prfume” — e s 1 — ¥
/ 1
e 0.<fim— ‘ |
\ [ \
-1 - -1 - -
/ \ / \
20d - =20 dem / -
= G J e
i e o S o / Pl
BT NG (B
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 2.91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 15.30 dBm | - 1 z m
T S 1089 Oce 8w | 1 L Oce 8w
T2 1 10.20 d8m | T2 1

’

Date: BAPR2019 2111533

Dals BAPR. 2018 211545

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date 8 APRI018 2116:20

1 f“‘E—‘| " iy i\‘E‘\
Ref Lovel 30.00 dBm Offsel 1190 06 = RBW 100 RefLavel 50 00 ghm  Offset 11,90 b e ROW 100 bz
fo ALL AWe  SWT 1% ys & VAW 3004 Mode Auto FFT p AlL N de  SWT 19 ys & VBW 300 kHz Mode Auto FFT
S5l count 100/10d S6L Count 1007100
[ ED 5200 dnm| [ ED
201 divm 0
o Gise B ' s ol e
i L o Prrimeens i L VAT A Ta
0/ gBm— r—] 0 dm—
/
-10 ; 0
f
b 20 dem q
. v o B
1 0 dlfii
40 d 40
50 dim— 50 dism—
&0 -0
CF 2.0125 GHz 1001 pts Span 10,0 MHz CF 2.9125 GHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
(- f | - 1 14 43 dam
T1 i Oce 8w +.505404505 MHz | 1 1 9,65 dBm Oce 8w
T2 1 7 | T2 1 8,55 dim
—
I ) [y ]

Cate 8 APRI016 2116:33

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 30

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

=] =)
Ref Lovel 50.00 dim  Offset 11.90 di & RAW 300 kHr Raf Laval 50.00 dbm  Offset 11,50 dib = RAW 300 kHz
e att A HE SWT  12.6us @ VBW 1Mz Mode Auto FRT o Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@ iFi Max T
M1[1] MI[1]
20 diim - x e Hw e oceRw
1 2 S—— . 10 i =it Y %
| \ 4
0 dim— . +— - — 0.dbm; - 1 =t
[ \ { |
100 da F 3 10 i 5 +
/ \ |
20 dBm L \ 20 dém
210 g — = NP J\.Jp‘g.) St e
AT 310 s
40 40 d
50 dim— 50 dftm—
-60 dBm 60
CF 2.91 GHz 1001 pts Span 20.0 MHz CF 2.91 GHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | | _Function Function Result | Type | Rof | Tre | X-value 1 Y-value | _Function Function Result |
Ml L ML L 2.307502 SHz
T 1 Oce Bw 9.030859031 MHz 1 L 55045 CH2 Oce Bw 8.991008991 MHz
T2 1 10,51 dan T2 1
- — - e
| | CUHNURENEY | | CUHNURENEY e
Cafe BAPR.2019 2120:41

Dafs BAPR 2018 21320:53

TEL : 886-3-327-3456 Page Number 1 A30-13 of 25
FAX . 886-3-328-4978



wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 30

Lowest Channel / 5MHz / 64QAM

=]

Ref Lovel 50.00 dim  Offset 11.90 di = RAW 100 kHr

le ALt e SWT 12 s & VAW 300kHz  Mode Autg FFT
SGL Court 1007100

@20 Max

[CETEY 3,92 dnm|
2 AOHIBIN0 Gz,

20 dim :
Oe B . ABSS1 186 MH3

i A e

0 dim— . — s

10 da

20

50 diim—

60 B

CF 2.3075 GHz 1001 pts Span 10.0 MHz

Marker |

Type | Ref | Tre | X-value 1 Y-value | _Function Function Result |
M1 1 5381 GrE =

1 |
2 1
- —

Oce Bw 4485514486 MHz

Date: BAPR2019 212837

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

f°P| ] i‘E’-“
Ref Lovel 50.00 dim  Offset 11.90 di = RAW 100 kHr Raf Laval 50.00 dbm  Offset 11,50 dib = RAW 300 kHz
e At dE SWT 12 us @ VBW 300 kH:  Mode Auto FFT o Att e SWT 126 us e VAW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
[@ 351 Max
[CETR] W | [CETR] 1585 ann|
1900 GHz £.3082410 Gz
20 dim 20 dam
e B i X $26 MHz T Oce B 8991008901 MHz
; o Y o el
10 L - = e A it F e — PV . :
= [ = ! |
0 dam— - i 0.dm i— -t
/ ! 1
-10 da X 1
/ \ | |
; y \ / \
210 d -
~ ail L R I A e
N i . =
-0 d 40 d
50 dim— 50 dfsm —
-6l i 60
CF 2.91 GHz 1001 pts Span 10.0 MHz CF 2.91 GHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function Function Result | Type | Rof | Tre | X-value 1 Y-value | _Function Function Result |
M1 1 2312099 GHz ML 1 2.309241 GHz
T 1 Oce Bw 4 475524475 MHz 1 L Oce Bw 8.991008991 MHz
T2 1 T2 1
- — -
] UURNRENEY | ] CUHNURENEY e
Cafn: BAPR.Z019 212645 Defa BAPRI0IG 293117

Highest Channel / 5MHz / 64QAM

=]
Ref Lovel 30.00 0Bm  Offsel 11,90 0B = RBW 100 bHz
fo ALL AWe  SWT 19 py= & VBW 300 kH: Mode Auto FFT
S5l count 100/10d
Man
[ ED 2 dim|
S 2 31370900 GHe
RcHm ot +.ABE514480 My
i = = i na]
\
0 dBm: f
f \
-10 \
4 { A
20 ¢
v L =
40 d
50 dim—
-0
CF 2.0125 GHz 1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result |
M1 L 03 13,52 dBm |
71 i m Oce Bw 4485514486 MHz
T2 1

3

Date 8 APRI0IS 21 2508

TEL : 886-3-327-3456 Page Number 1 A30-14 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

Conducted Band Edge

LTE Band 30/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

cir

<8

()

Ref Level 30.00 dém  Offset 11.90.dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode &uto Sweep

@1 AvaPwr (@1 AvaPwe
Limit fheck PARS Limit ¢heck
20 dhir APPSR e ; acky 20 dain Se it a5
10 dBm
0 dBm
-10 dim
} -20 dBm
fe
..ffwll Al b il f ﬁ“ .
ol B bl
-60 dem J
Starl 2.292 GHz 9009 pts Stop 2.328 GHz | || start 2.292 GHz 9009 pts Stop 2.328 GHz
[Spurious Emissions Spurious Emissions
|__Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Rangelow | Rangeup | | Fraquency | powerabs | ALimit
2.992 GHa 2.296 GHz 1.000 MHz 229477 -41.01 dém -10.01 d8 2.292 GHz 2.296 GHz | 2,29543 GHz -46.51 dbm -15.51 d8
2.296 GHz 2.3 1.000 MHz 92 | -39.53 dBm -14.53 dB 2.296 GHz 2,300 GHz | 229970 GHz i -19.60 dB
2.300 GHz | 2. 1.000 MHz 2.30389 -31.82 dBm | -18.82 dB 2 2,309 GHz | 1.000 MHz 2,30877 G -26.64 dB
2,304 GHz | 2 50.000 kM2 2.30500 -24.54 dem -11.54 d8 2. 2.310 GHz | 50,000 kHz 2.3 -43.15 o8
2.305 GHz z 100.000 kHz 2.30533 20.22 dBm -9.78 B B GHz 100,000 kiz 2.3 -8,23 d8
2.3 1001 =57.02 dém | 2 | 50.000 kHz 2
2. 2 -41.61 dém | 2 1,000 MHz | 3 3,
2.330 GHz -45.62 dBm 1.000 MHz 3 -40.83 dbm
2.324 GHz 1.000 MHz -47.08 ditm 1.000 MHz 2.32503 GHz -44.27 dém |

[ L

Date 8 APR2018 211244

Date. 8.APR.2019 21:17.62

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

)

<8

()

Ref Level 30,00 dBm Offset 11.90dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode &uto Sweep

[ L

Date 8 APR.2018 211428

@1 avoPwr (@1 AvaPwe
Limit fheck PARS Limit ¢hack
P SN e 20 dain st
10 dBm
IS T -
- 0 dBm
2 l -10 dBm
[ | -20 dem
= = — Y
J ) Mo
g
-50 dBm
Starl 2.292 GHz 9009 pts Stop 2.328 GHz | ||['Start 2.292 GHz 2009 pts Stop 2,828 GHz
[Spurious Emissions Spurious Emissions
|__Rangelow | Rangeup | REW | Frequency | __Powerabs | atimit Rangelow | Rangeup | RBW | Fraquency | powerabs | ALimit
2.292 GH2 2.296 GHz 1.000 MHz 2,29585 GH2 -41.92 dém -10.92 d8& 2.292 GHz 2.206 GHz | 1,000 MHz 2,20592 GHz -44.21 dBm -13.91 d8
2.2 3 2.300 GHz 1.000 MHz 2.29991 GHz | -37.22 dBm -12.22 dB 2.296 GHz 2.300 GHz | 1.000 MHz 229980 GHz -40.84 dBm -15.84 dB.
2. 2,304 @ 1.000 MHz 230391 GHz -26.48 dim -13.45 B 2.300 GHz 2.309 GHz 1,000 MHz 2,30898 GHz -21.67 dBm | -8.87 dB
2. 2.305 GHz | $0.000 kHz 2.30500 GHz -31.54 dém -18.54 di 2.309 GHz 2 | 50,000 kHz 2 | ~29.30 dBm -16.30 d8
2 z 100.000 kHz | 230646 GHz | 7.00 dBm | -23.00 dB 0 GH: 100,000 kHz | 2.3 7.01 dBm | 53 46 di.
2,31 ] 2 50,000 kHz | -32.16 dBm -19:16 dB £0.000 kHz 2.3 -30.07 dBm -17.07 di
2.311 GHz | -28.54 dBm | -15.54.d8 ) 1,000 MHz 2. | -8.21 d8
2.320 GHz | -42.26 dBm -17.26 d8 -7.27 dB.
2,324 GHz 1,000 MHz -46.50 dim -15.59 gf 3.01 dB

Date. 8.APR2019 21

1536

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-

05B

LTE Band 30/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

() =

Ref Level 30.00 dém  Offset 11.90.dB Mode Auto Sweep
SGL Count 100/100

()

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB

Mode &uto Sweep

@1 AvaPwr (@1 AvaPwe
Limit fheck PARS Limit ¢he
20 dBimn SR S A i 2 r
| i
10 dBm LR H
|
da
: | ]
-10 dem: T ‘ “ R: =
| |
] | L
] \ ——
A "/ \M
P L ot Ll e Lo sl S 4ttt -
™Y : V'm ¥
-60 dBm- ‘ L J |
Starl 2.292 GHz 9009 pts Stop 2.328 GHz | || start 2.292 GHz 9009 pts Stop 2.328 GHz
[Spurious Emissions | Spurious Emissions
| Rangelow | Rangeup | REW | Frequency | powerabs | Limit Rangelow | Rangeup | REBW | Fraguency | powerabs | ALirmnit
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 30/ 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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SPORTON LAB.

LTE Band 30/ 10MHz

Middle Channel / 64QAM
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i

Date. 8APR 2018 214725

TEL : 886-3-327-3456 Page Number 1 A30-24 of 25

FAX . 886-3-328-4978



wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

Frequency Stability

Test Conditions LTE Band 30 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0004
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0000
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 5.07 4.29 6.00
Middle CH 3.62 5.01 4.46 5.94 PASS
Highest CH 3.54 4.96 4.26 5.91
Mode LTE Band 38/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.19 6.52 - -
Middle CH 5.45 6.46 - - PASS
Highest CH 5.13 6.46 - -
TEL : 886-3-327-3456 Page Number : A38-10f 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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ea FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG8N0620-05B

LTE Band 38/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.85 4.85 9.73 9.63 | 14.24 | 14.15 | 18.82 | 18.86
Middle CH - - - - 4.88 4.73 9.69 9.75 | 14.21 | 14.36 | 19.34 | 18.66
Highest CH - - - - 4.87 4.82 9.75 9.71 | 14.27 | 14.18 | 18.74 | 18.66

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.88 - 9.69 - 14.33 - 18.62 -
Middle CH - - - - 4.83 - 9.65 - 14.12 - 18.78 -
Highest CH - - - - 4.79 - 9.79 - 14.48 - 18.74 -
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